
450 RALLY FACTORY REPLICA 2017 <2017><US><F9375Q8>
ACCESSORY PACK

16275

Pos Part Number Description Additional Text Quantity

0 58412040100 Rear view mirror, left/right 2.00

0 76408099000 DECALSET 1.00

0 312305 DOCUMENTS BAG 2006 1.00

0 312313 KTM BALLPOINT PEN ORANGE 1.00

0 3210039 CUSTOMER WELCOME LETTER 1.00

0 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00

0 0985050003 Self locking nut DIN 985 M5 4.00

0 0985060003 Self lock. nut DIN985-M6-A2 4.00

0 0125060003 WASHER DIN0125-A 6,4 4.00

0 81212016100 WASH CAP SET 1.00

0 0017060205 SCREW FOR PLASTIC K60X20 SW6 4.00

0 50311029000 FLASHER SWITCH CEV '98 1.00

0 13011070060 ADAPTER FOR FLASHER SWITCH '98 1.00

0 0084040223 CYL.HEAD SCREW DIN0084-M 4X22A 2.00

0 76508016050 NUMBER PLATE LO. PART 08 1.00

0 77005009033 CATALYST WELDED EXC 08 ONLY FOR EU 1.00

0 78114026000 FLASHER CPL.FRONT R/S REAR L/S 2.00

0 78114025000 FLASHER CPL.FRONT L/S REAR R/S 2.00

0 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 4.00

0 0797100003 LOCK WASHER DIN6797-J10,5 ZI 4.00

0 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00

0 44611207200 FLASHER UNIT 97 1.00

0 76411080000 WIRING HARNESS FLASHER 1.00

0 62512081000 BRACKET SIDE REFLECTOR 06 ONLY FOR USA 1.00

0 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00

0 40006006000 WASHER 6MM 2.00

0 0125050003 WASHER DIN0125-A 5,3 2.00

0 58412080200 reflector, red 1.00

0 58412080050 BRACKET FOR REFLECTOR 1.00



0 60012081200 license plate mouning plate FOR AUS ONLY 1.00

0 49111425200 BULB 12V 2,3W (W2X4,6D) 2.00

0 0934040003 HEXAGON NUT DIN0934-M 4 2.00

0 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00

0 77714069400 TACHO DIGITAL KM/H F. 21'' REPROGRAMMABLE:
KM/H - MPH

1.00

0 58214069051 rubber grommet 16x10.8x3 2.00

0 75014047000 LICENSE PLATE ILLUMINATION 07 1.00

0 0081250181 SCREW FOR PLASTIC 50X18 T20 1.00

0 76511078000 WIRING HARN. LIC. PLATE ILLUM. 1.00

0 49011435100 BULB 12V 5W (W2,1X9,5D) PHIL. 2.00

0 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 4.00

0 0985040163 FLAT HEAD SCREW DIN7985-M 4X16 2.00

0 7730821000028 FRONT FENDER WHITE 1.00

0 77308010099 MOUNTING KIT FRONT FENDER 1.00

0 5900109410028 FORK PROTECT. L/S+R/S WHITE 12 1.00

0 59001092050 SPECIAL SCREW M6X12,5 WS=8 8.00

1 3213343EN OWN.MAN. 450 RALLY REPLICA 16 1.00

29 76429099000 TOOL SET RALLY 1.00

30 53012028200 GRIP ORANGE B&F 1.00

31 50329080100 WRENCH SW=17/21/27/32 B&F 1.00

32 60029070300 T-WRENCH WS=6/8/10/TX45/SK4X1 1.00

33 53012024100 SCREW DRIVER L=105MM 1.00

35 78029072000 Spark plug wrench 1.00


